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(1) EAXBE (Test Recipe)
XKHRdL (RSS 18) (NR) 100 (E£#R)
HiNEE (Zn0) 5
ATTY U (Stearic Acid) 1
HAFh—HR>TSvsH (Carbon Black) 50
FoFo%IatwXA 4L (Process 0il) 5
B’ (Sulfur) 2.5
kAR S (Accelerator) Al &2
(2) HEREEER (Test Results)
No. | 1-1 | 1-2 | 1-3 ETE:
1R HI (phr) P W EPI AN FF7I—IL%R
IHH CM(1.0) | NS(1.0) [ NOB(1.0) [ M(1.0) | DM(1.0)
L—=—X2—FiKER (Mooney Scorch Test) : M L1, 125°C
Vm 17.0 17.0 17.0 19.0 18.5
ts (min) 20.3 23.2 27.1 8.7 16.5
t 35 (min) 21.9 25.2 30. 1 11.3 20.4
t A30 (min) 1.6 2.0 3.0 2.6 3.9
FTaS5RAMA—%4—EER (Curelastometer Test) : 6 ==+3° |, 2mm
140°C  t 10 (min) 7.0 8.2 9.9 2.2 6.0
t 90 (min) 10.7 12.1 15.3 8.2 15.8
t9o— t10 (min) 3.7 3.9 5.4 6.0 9.8
______________ by Nm | 44 | 42 | 41 | 3.4 | 34
150°C t 10 (min) 3.6 4.2 4.7 1.6 3.0
t 90 (min) 4.8 6.0 7.1 6.9 1.2
t9o— t10 (min) 1.2 1.8 2.4 5.3 4.2
ML B (N-m) 4.3 4.3 4.2 3.1 3.4
g|3EikER (Tensile Test) : 150°C x 10min. 7 L XA Nk
T8 (MPa) 26.9 26.0 26.6 18. 1 21.0
EB (%) 440 390 450 400 500
M 200 (MPa) 15.2 15.1 13.9 9.0 8.7
M 300 (MPa) 21.5 21.9 20. 1 14.2 13.3
Hs (JIS, A) 64 65 64 63 57
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(1) EAXBE (Test Recipe)
XKRIL (RSS 138) (NR) 100 (EEH)
HinEE (Zn0) 5
ATT) B (Stearic Acid) 1
HEfiFECC (CaC0y) 50
wm A (Sulfur) 2.5
IERAR E A (Accelerator) Al &
(2) HER#ER (Test Results)
No. 2-1 2-2 2-3
R A (phr)
EQ CM(1.0) M(1.0) DM (1.0)
Li—=—X2—FiKE& (Mooney Scorch Test) : M L1, 125°C
Vn 24.5 34.0 27.0
t5 (min) 13.1 4.9 12.1
t 35 (min) 16.6 6.3 15.6
t A30 (min) 3.5 1.4 3.5
Fa15RAMA—2—iE& (Curelastometer Test) : 6 =+3° | 2mm
140°C  t 10 (min) 4.2 1.2 4.1
t 90 (min) 6.1 5.1 1.8
t9o— t10 (min) 1.9 3.9 3.7
______________ fuoE ONem |23 |20 |18
150°C  t 10 (min) 2.1 0.9 2.5
t 90 (min) 4.1 3.3 5.1
t9o— t10 (min) 1.4 2.4 2.6
fLofE  (N-m) 2.5 2.2 2.2
5I3REAER (Tensile Test) : 140°C 7 L R Nk
MOEREERE (min)
TB (MPa) 7 28.17 19.3 19.7
10 28.9 20. 2 22.2
o200 268 | 206 | 2.4
EB (%) i 710 800 810
10 690 780 790
0| e | 0 | 180
M 300 (MPa) Ji 4.1 2.2 2.0
10 4.6 2.3 2.5
T | ) N N 25 | 29
M 500 (MPa) 7 10.9 5.6 5.0
10 14.7 6.2 6.7
20 13.9 6.6 1.1
Hs (JIS, A) 7 50 41 42
10 53 43 43
20 54 45 47
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